Pet.Sci.(2013)10:421-430

DOI 10.1007/s12182-013-0291-4

An alternative treatment process for upgrade of
petroleum refinery wastewater using electrocoagulation

Dhorgham Skban Ibrahim" 2, Mohan Lathalakshmi', Appusamy
Muthukrishnaraj' and Natesan Balasubramanian™

' Department of Chemical Engineering, AC Tech Campus, Anna University, Chennai 600025, India
2Department of Petroleum Engineering, College of Engineering, University of Baghdad, Iraq

© China University of Petroleum (Beijing) and Springer-Verlag Berlin Heidelberg 2013

Abstract: An clectrocoagulation treatment process was developed for treatment and upgrade of
petroleum refinery effluent (wastewater), instead of the conventional methods, which can consume higher
amounts of chemicals and produce larger amounts of sludge. The effect of the operation parameters, such
as current density, initial pH, anode material, anode dissolution, energy consumption and electrolysis
time, on treatment efficiency was investigated. The experimental results showed that the effluent can be
effectively treated under optimal conditions. Fourier transform infrared (FTIR) analysis of the effluent,
and scanning electron microscopy (SEM) coupled with energy dispersive analysis of X-rays (EDAX)
of the sludge produced, revealed that the unwanted pollutants can be eliminated. The electrocoagulation
treatment process was assessed by using the removal efficiency of chemical oxygen demand (COD), total
suspended solids (TSS), and the general physicochemical characteristics of wastewater, and the results
showed that the electrocoagulation is an efficient process for recycling of petroleum wastewater; it is
faster and provides better quality of treated water than the conventional methods.

Key words: COD/TSS reduction, electrocoagulation, petroleum refinery effluent, recycle, sludge

analysis.

1 Introduction

Petroleum refining is an essential step in converting
crude oil into useful products through a series of processes
(Diya’uddeen et al, 2011; Yavuz et al, 2010). Usuallyabout
240-340 L of water is consumed when processing of a barrel
of crude oil (Diya’uddeen et al, 2012) and huge amounts of
wastewater are generated during these processes (about 70-90
percent of the water supplied to the petroleum refinery comes
out as wastewater). Wastewater generated by petroleum
refineries is characterized by high concentrations of aliphatic
and aromatic petroleum hydrocarbons, which usually have
detrimental and harmful effects on plant and aquatic life, as
well as ground water sources (Wake, 2005). Fortunately, a
high proportion of wastewater generated by the petroleum
refinery can be recycled/reused. The remaining wastewater
after a combination of treatment stepswould be reduced to
the allowable limit, in accordance with the international
regulations, before the wastewater can be discharged (Prather,
1970). Fig. 1 shows the water balance in a typical petroleum
refinery.

A number of criteria have been suggested for evaluating

*Corresponding author. email: nbsbala@annauniv.edu
Received October 27, 2012

a particular technology for upgrading refinery wastewater,
including (IPIECA, 2010):

* The ability to achieve the required product water
specification;

» Simple equipment, ease of operation, and flexibility;

* Minimum processing time;

* Reduced capital and operating cost; and

* Lesser space requirement.

In recent years, there has been an increasing interest in the
application of electrochemical coagulation in the treatment
and purification of industrial wastewater. The treatment of
petroleum refinery effluents by electrochemical coagulation
has been reported by a number of researchers, supporting the
technical feasibility of the process (Abdelwahab et al, 2009;
El-Naas, 2010; El-Naas et al, 2009; Martinez-Delgadillo
et al, 2010; Yang, 2007). It consumes less chemicals with
low sludge production. In addition, the electrochemical
coagulationprocess required less time to reach the standard
limit for recycling water than other conventional methods
(Mohan et al, 2007). Electrocoagulation is an electrochemical
technique, which generates the coagulant in situ by anodic
dissolution, and subsequently produce metal hydroxides
having a considerable sorption capacity. Simultaneously
a cathodic reaction allows for pollutant removal either by



422

Pet.Sci.(2013)10:421-430

Stromwater 1%

|
Water in crude!

L Cooling tower evaporation,
OSSES | qrift, and stream 29.9%

Purchased wate!r Water
Well " T treatment
ells water units

Surface water ;
Raw V | Recycle/reuse

| Water in

roducts 0.1%
Refinery process units 1P ’

Water 44%-54% 50%-55%

Wastewater 15%-20%
—

Fig. 1 Schematic diagram of the typical water usage in a petroleum refinery
(modified from IPIECA, 2010)

deposition on the cathode or by flotation [from evolution
of hydrogen at the cathode] (Balasubramanian and
Srinivasakannan, 2010). Electrocoagulation is efficient in
removing suspended solids, oil and grease, metal, colloidal
solids, particles, and soluble inorganic pollutants from
aqueous medium, by introducing highly charged polymeric
metal hydroxide species to facilitate agglomeration or
coagulation (Bukhari, 2008; Khemis et al, 2005). In the
present work, it is proposed to use electrocoagulation as an
alternative treatment process to treat petroleum wastewater,
and recycle it in vital utilities of the Chennai Petroleum
Corporation Limited (CPCL) refinery, India. Today CPCL
is the largest refinery corporation in south India, with an
installed refining capacity of 10.5 MMTPA or 28,760 m’/day,
generating 12,500 m’/day of wastewater. Reprocessing and
reuse of refinery effluent and city sewage is widely adopted
in CPCL. The liquid effluent generated in the refinery, and the
city sewage purchased from the Chennai Metro Water Supply
and Sewage Board (CMWSSB), was recycled with the use of
the following technologies:

* Free and emulsified oil removal by the American
Petroleum Institute (API) separator, followed by Tilted Planed
Interceptor (TPI) separator, and dissolved air flotation unit for
the removal of dissolved oil;

* Bio-Chemical Oxygen Demand (BOD) removal by using
the activated sludge process and attached film process;

* Removal of bacteria by chlorination;

* Removal of suspended solids by multimedium filter;

* Removal of colloidal particles by the use of ultra-
filtration technology;

* Removal of dissolved solids by the use of reverse
osmosis technology.

Fig. 2 shows a simplified option which can be
implemented at the refinery, for the purpose of recycling
of wastewater. This option includes a number of processes,
such as the API separator for the removal/recovery of free
oil; electrocoagulation as the physico-chemical treatment for
the removal of sulphides, emulsified oil, and heavy metals;
biological treatment through the biological reactor; and a
polishing treatment through the adsorption column.

The electrocoagulation treatment process was assessed
by using the removal efficiency of chemical oxygen demand
(COD), total suspended solids (TSS), hazardous compounds,
and pollutant elements. The effects of different parameters,
like pH, current density, electrolysis time, and anode material,
on the electrochemical coagulation efficiency were studied. In
addition, the anode dissolution, the energy consumption, and
the sludge characteristics were also studied.

|Source of wastewater to API with design flow rate 200 m3/hr|

G water separation effluent (100 n%wf
*Desalter water (40 mé/hr) -

*Sour water stripper unit (40 m®/hr)
*Filter back wash (4 m/hr)

*Off specification (5 m%hr)

*UF rejects (5 mhr)

*Spent caustics (0.5 m¥/hr)

*Floor washings (0.3 m®hr) L

@generation effluent (0.2 m¥hr) }_

) Recycle
Alr J and reuse

outlet

Fig. 2 A schematic representation of the integrated system for recycling/reuse of petroleum refinery wastewater
(1) API separator, (2) Electrocoagulation reactor, (3) Equalization tank, (4) Biological reactor, (5) Adsorption column and (6) Product tank



Pet.Sci.(2013)10:421-430

423

2 Materials and methods

2.1 Sampling and analysis of petroleum wastewater

The petroleum refinery effluent was obtained from CPCL,
Chennai, India. The sample was collected downstream of an
API separator where the effluent from this unit contains oil
and grease of about 50-300 mg/L and total suspended solids
(TSS) of 200-300 mg/L with a chemical oxygen demand
(COD) of 300-600 mg/L, based on the analysis method of
the U.S. Environmental Protection Agency (Manning and
Snider, 1983). The characteristics of the initial raw effluent
upstream of the API separator are shown in Table 1. The
operation parameters such as flow rate is 300 m’/hr. for the
API separator unit, and 200 m’/hr. for the effluent treatment
plant, and the pH range of the raw effluent is from 6 to 10.5.
This flow at the API separator includes oil-water separator
effluents, desalted water and stripped/unstripped sour water,
filter backwash, and ultra-filtration rejects from the tertiary
treatment plant which combines a membrane process and
activated carbon adsorption, this also includes spent caustics,
and regeneration effluent. During dry weather, the flow
includes floor washings and drainage such as filter backwash
and off-specifications effluent. The main design parameters
of the effluent at the inlet of the reclamation plant are 208
mg/L COD, 82 mg/L BOD (Biochemical Oxygen Demand),
100 mg/L TSS, 1900 mg/L TDS (Total Dissolved Solids),
and 10 mg/L oil and grease (Lahnsteiner and Mittal, 2010).
The characteristics of treated effluent, according to the Indian
Minimum National Standards (MINAS), are shown in Table
2 (COINDS/4/1981-82, 1982). The analysis results of the
raw and treated effluents are given in Table 3. From Tables 2
and 3, it was found that the treated effluent was found to be
compatible with the MINAS, and met the requirements for
the main design parameters of the CPCL refinery.

Table 1 Characteristics of raw effluent at the upstream of API separator
(from CPCL, India)

Pollutants Concentration Load
mg/L kg/Day
Total oil 50000 240000
Free oil 49500 237600
Emulsified oil 500 2400
Total suspended solids 375 1320
BOD 625 3000
COD 1250 6000
Sulphides 180 864
Phenols 20 96
Cyanides 2 9.6
NH; 55 264
NaHCO, 50 240
Na,S0O, 100 480
Acid oils 75 360

2.2 Electrochemical reactor and procedures

Batch electro-coagulation experiments were carried
out with an effluent sample of 200 ml having four different
current intensities (0.06, 0.12, 0.18, 0.24 A). Fig. 3 shows the
schematic representation of the experimental apparatus. The
cell was composed of aluminium or mild steel as the anode,
and stainless steel as the cathode. The ideal electrode material
for the mineralization of pollutants should be totally stable
in the electrolysis medium, inexpensive, and highly active
towards the pollutant's oxidation, while only slightly active
towards secondary reactions (e.g. oxygen evolution reaction
(OER)). Aluminium and mild steel electrode materials were
used in the electrocoagulation process in order to find the
optimum one. The submerged active area of the electrode in
the solution was 20 cm’, and the space between the electrode
plates was kept constant (2 cm). Constant agitation was
provided to maintain uniform concentration inside the cell,
using a magnetic stirrer. All the experimental procedures were
performed at room temperature (30 °C), and the supplied DC
power was in the range of 0-50 V and 0-10 A. The pH was
adjusted by the addition of HCI and NaOH solutions, and
after each experimental condition cleaning was performed to
remove the impurities from the electrode surface. Samples
were taken from the reactor every 10 mins, and allowed
to stand for 30 min; and the top portion was analyzed for
pollutant removal. The mineralization of the petroleum
effluent was followed by the removal of COD and TSS,
which was determined by the open reflux and gravitational
methods. A group of compounds present in the raw and
treated samples was analyzed by Fourier transform infrared